seamancas. FCC RADIO TEST REPORT

Report No. : FG012201-11

FR1 n7 / 10MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectru

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.30 dB Mode Auto Sweep

Spectrum

Ref Level 2530 dém
SGL Count 100/100

offset 5.30 dB Mode Auto Sweep

@1 AvgPwr [®1 2vgPwr
Binpidheck I | SPURIGIECHBIEKABS PABS
20d LU agm
Line $PURIOUS LINE ABS In Pife _pURIOUS_LINE_ABS PABS
]
10 dBm “ 10 dBm H
0 dém J 1 0 dem
-10 dam | }
J h -10 dem ‘i l‘ T
-20 dBm J 0 dem |
SPURIOUS_LINE ABS _ ! 1 | | ‘ |
~3u don /‘,\ ]1 II -30 dBm
-40 dem i /.‘ 40 dBm. “‘ ™
|
50 dem ‘QM ‘ J | |
W s } w\k £0 dem |
0 dam i
-70 dBm -70 dem:
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48811 GHz -46.18 dBm -21.18 d& 2.560 GHz 2.570 GHz 100.000 kHz 2.56956 GHz 15.20 dBm -14.80 dB
2.490 GHz 2.496 GHz 1.000 MHz 249581 GHz -31.83 dBm -18.83 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -15.87 dBm -5.87 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49875 GHz -25.91 dém -15.91 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57111 GHz -20.76 dBm -10.76 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -15.01 dBm -5.01 d& 2.575 GHz 2.580 GHz 1,000 MHz 2.57535 GHz -38.07 dBm 25,97 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50042 GHz 16.25 dBm -13.75 dB 2.580 CHz 2.695 GHz 1,000 MHz2 2.58016 GHz 4464 dbm -19.64 dB
T
1 ) P2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.30 db Mode Auto Sweep

Spectrum

Ref Level 2530 dém  Offset 5.30 dg
SGL Count 100/100

Mode Auto Sweep

i ;

@1 AvgPwr (@1 dvgPwr
Binpidheck I | SPURIAHIECHBEKABS _ PABS
20d 2u apm
Line _$PURIOUS INE_ABS PABS FIT\P SPURIOUS_LINE_ABS PASS
10 dBm 10 dBm
0 dem e pe 1 it V.
| 10 o : .
=0 dem ‘ 20 dem |
SPURIOUS_LINE_ABS s i ‘. ‘
=50 uon W l. \ -30 dBm
-
40 dBm MW 40 dBm
-50 dBm (k= P
-50 dBm "
-60 dem [
70 dem 20 dm
Start 2.475 GHz 10005 pts Stop 2.51 GHz | start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2475 GH2 2.490 GH2 1.000 MH2 2.49005 GH2 -36.98 dém -11.08 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56427 GHz 1.25 dbm -28.75 db
2,490 GHz 2.496 GHz 1,000 MHz 2,49583 GHz -30.83 dém -17.83 d 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -33.92 dBm -23.92 d8
2,486 GHz 2.499 GHz 1.000 MHz 249685 GHz ~28.00 deém -18.00 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57106 GHz -29.62 dBm -19.82 dB
2.499 GHz 2.500 GHz 200,000 kHz 2.49999 GHz -24.02 dBm -14.02 dB 5 £75 GH= 3 580 GH2 1.000 M2 2.57510 GHz 32,95 dbm J19.95 db
2.500 GHz 2.510 GHz 100,000 kHz 2.50752 GHz 2.16 dBm -27.84 dB 5580 GHz 2.505 GH2 1.000 MHz 5. SADA1 GH2 3511 dBm T13.11d8

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An7-24 of 44



seamancas. FCC RADIO TEST REPORT

Report No. : FG012201-11

FR1 n7/10MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.30 dB

Mode Auto Sweep

Sp

Ref Level 25.30 dém
SGL Count 100/100

Offset 5.30 d& Mode Auto Sweep

@1 AvgPwr [®1 2vgPwr
Binpidheck I | SPURIGIECHBIEKABS PABS
20d LU agm
Line _$PURIOUS INE_ABS PABS ine _SPURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0 dém f \ S
-10 dBm ! 1
J l 10 dem l T
-20 dBm L0 dem |
SPURIOUS_LINE ABS _ ‘
~3u don — 30 d&m
s T Sttt
-40 dBm ,,..—M +0 dBm. f——
M - [ et
-50 dBm = -50 dBm
60 dem 50 dem
70 dém 70 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency powerabs | auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 249048 GHz -34.15 dBm -9.15 d& 2,560 GHz 2.570 GHz 100.000 kHz 2.56368 GHz 2.34 dbm -27.66 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49599 GHz -28.30 dBm -15.30 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -23.84 dBm -13.84 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.40888 GHz -22.30 d&m -12.30 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -22.20 dBm -12.20 d8
2,459 GHz 2.500 GHz 200,000 kHz 2.49955 GHz -22.42 dBm -12.42 dB 2.575 GHz 2.580 GHz 1,000 MHz 257511 GHz -59.84 dBm 16,94 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50725 GHz 3.31 dBm -26.69 dB 2.580 CHz 2.695 GHz 1,000 MHz2 £.68003 GHz “34.38 dbm ~g.38 d
il [1 ] i [1 ™)
fis0Es L Date: 2 11:51:43

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An7-25 of 44




seamancas. FCC RADIO TEST REPORT

Report No. : FG012201-11

FR1 n7 / 15MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Spectrum

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.30 dB Mode Auto Sweep

Ref Level 2530 dém
SGL Count 100/100

offset 5.30 dB Mode Auto Sweep

(@1 AvgPwr (@1 avgPwr
20 dbhpit fhack EAlL _:EJE!LNWJ:‘AMEk-“F‘(_ paBs
Line _$PURIOUS_LINE_ABS FAJL ﬂ Eife _fpURIoUS L TNE_ARS q""\“‘"

10 dBm “ 10 dBm I

0 dem | \ 0 dem |

-10de # \ -10 dBm J 1

20 dam i -20 dBm 'f \ ‘|

SPURIOUS_LINE ABS_ | I
=3u uo \,ill -30 dBm f
40 dB H 40 dBm P
™ 4 r

50 dam q M‘mw i ﬂ,,w“! e WJL&[ -

50 B i ol I.ufr

-70 dBm 70 dem

Start 2.475 GHz 10005 pts Stop 2.515 GHz | |[['start 2.555 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW. | Frequency | __Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49049 GHz -41.78 dém -16.78 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56852 GHz 19.80 dBm -10.20 db
2,490 GHz 2.496 GHz 1,000 MHz 2,49575 GHz -37.17 dBm -24.17 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -11.56 dBm -1.56 dB
2.486 GHz 2.499 GHz 1.000 MHz 2.49887 GHz -21.50 dBm -11.50 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57125 GHz -21.38 dBm -11.38 dB
2,499 GHz 2.500 GHz 300.000 kHz 2.49996 GHz* 8.89 dBm* 1.11dB* 2,575 GHz 2,585 GHz 1,000 MHz 2.57516 GHz -38.20 dBm -25.20 dB
2,500 GHz 2,515 GHz 100.000 kHz 2,50049 GHz 20.11 dBm -9.89 dB 2.585 GHz 2,695 GHz 1,000 MHz2 2.68571 GHz -49.26 dBm ~24.26 dB
i J il 7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.30 db Mode Auto Sweep

Ref Level 2530 dém
SGL Count 100/100

offset 5.30 d& Mode Auto Sweep

@1 AvgPwr @1 svgPwr
Binpidheck I | SPURIAHIECHBEKABS _ PaBS
20d U apm
Line _$PURIOUS INE_ABS PABS ine _SPURIOUS_LINE_ABS PAES
10 dBm 10 dBm
0 dBm e — S AN SRR
-10 dBm . 10 dBm ]
-20 dém } 20 dem } |
SPURIOUS_LINE ABS HL lﬁ |
SHURIC -
f.&.._‘f il derm L g
-40 dBm I ” R L
-40 dBm <
50 de -""‘M * bk
=50 dB M| -50 dBm
-60 dem [
70 dem 70 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz ] |[ Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aAlimit |
2475 GH2 2.490 GH2 1.000 MH2 248971 GH2 -31.57 dém -6.57 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.55804 GHz 3.43 dBm -26.57 db
2,490 GHz 2.496 GHz 1,000 MHz 2,49346 GHz -27.79 dém -14.79 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57025 GHz -31.82 dBm -21.82 d8
2,486 GHz 2.499 GHz 1.000 MHz 249652 GHz ~26.86 dém -16.56 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57104 GHz -27.86 dBm -17.86 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.49998 GHz -23.23 dBm -13.23 dB 5 £75 GH= 2 285 GHz 1,000 Mz 2.57520 GHz 58,65 dBm 1565 db
2.500 GHz 2.515 GHz 100,000 kHz 2.50710 GHz 3.51 dBm -26.49 dB 5.585 GHz 2.595 GHz 1.000 MHz 5. SAE0S GH2 ~40.50 dBm Z16.60 dB
Y
)i i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An7-26 of 44



seamancas. FCC RADIO TEST REPORT Report No. : FG012201-11

FR1 n7 / 15MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Channel Power -19.67dBm < -10dBm (Pass)

Spectrum #) &

Ref Level 25.30 dBm  Offset 5,30 dB @ RBW 5 kHz
lo att 30 dB @ SWT
SGL Count 100/100

@ 1Rm AvoPwr

100 ms & VBW 20 kHz Mode Auto FFT

20 de

10 de

0dém

-10 dem

-20 dem

AW
vy

-30 dém 7 o

40 dam

-50 dam S

-60 dim

=70 dam

CF 2.49975 GHz 691 pts Span 1.02 MHz

hannel Power

Bandwidth 500,00 kHz Power -19.67 dBm Tx Total -19.67 dBm

L i ] CINNRNAND we
Date: 26.AUS.2020

TEL : 886-3-327-3456 Page Number 1 An7-27 of 44
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG012201-11

FR1 n7 / 15MHz / DFT-s-OFDM / QPSK
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Spectru

:%:' Spectrum

Ref Level 23.40 dbm  Offset 5.30 dB Mode Auto Sweep Ref Level 25,30 dem  Offset 5.30 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100

@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 | SPURIGECHIELASS FAES

Line _$PURIOUS INE_ABS 5 q Flrr‘lP SPURIOUS_LINE_ABS. WIJAN\
10 dem \ 10 dBm ||
0 dem \ 0 dem 1
-10 dem ‘ T ‘ -10 dem f

\ A

-20 dem ! 20 dBm. ‘|
SPURIOUS_LINE ABS_ f
30 o t 30 dem

-40 dBm

-40 dBm uj"/"
-50 dBm H'“ %W -50 dBm t

ft_

Lttty | M

60 dem + TRV nJ.ﬂvﬁ

-70 dBm -70 dem:

Start 2.475 GHz 10005 pts Stop 2.515 GHz |||l start 2.555 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 248997 GHz -42.80 dBm -17.80 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56955 GHz 19.13 dBm -10.87 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49556 GHz -37.80 dBm -24.80 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -12.62 dBm -2.62 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49874 GHz -21.97 dém -11.97 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57120 GHz -10.90 dBm -9.90 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -10.22 dBm -0.22 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57555 GHz -38.00 dBm 25,90 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50049 GHz 19.71 dBm -10.29 dB 2.585 GHz 2,695 GHz 1,000 MHz2 2.58540 GHz 50,14 dBm 25.14 dB
i T

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] m
Spectru || spectrum 7

Ref Level 23.40 dBm  Offset 5.30 db Mode Auto Sweep Ref Level 25,30 dém  Offset 5.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 tvgPwr
B hack I | SPURIRHIECHBEKABS PABS
20d U apm
Line _$PURIOUS_} INE_ABS PABS ine _SPURIOUS_LINE_ABS PAES
10 dBm 10 dBm:
a8 i e e S " o,
0 dem i b ety &
l l
-0dem T | 10 dem
-20 dim } 20 dm ‘ |
SPURIOUS_LINE_ABS_ B il \ [ \ [
=5 uoi —— , S| — N

.40 dBm o 1"‘:.‘ HWM

-40 dBm:
-50 dBm, ot

)
et -50 dBm
-50 dBm 50 dBm
-70 dBm 70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49013 GHz -32.81 dém “7.B1dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56237 GHz 3.04 dBm -26.96 db
2,490 GHz 2,496 GHz 1.000 MHz 249578 GHz -26.75 dBm -13.75 d& 2.570 GHz 2.571 GHz 300,000 kHz 2.57011 GHz -30.86 dBm -20.96 dB
2,456 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -24.34 dBm -14.34 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57105 GHz -26.22 dBm -16.22 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -24.43 dBm -14.43 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57623 GHz -98.46 dBm -15.46 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50476 GHz 3.45 dBm -26.55 dB 5.585 GHz 2.595 GHz 1,000 MHz 2.58531 GHz -38.14 dbm -13.14 dB

i ;

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An7-28 of 44



seamancas. FCC RADIO TEST REPORT

Report No. : FG012201-11

FR1 n7/15MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectru

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.30 dB Mode Auto Sweep

Spectrum

Ref Level 2530 dém
SGL Count 100/100

offset 5.30 dB Mode Auto Sweep

@1 AvgPwr [®1 2vgPwr
Binpidheck I | SPURIGIECHBIEKABS paBs
20d LU agm
Line _$PURIOUS INE_ABS PlrlP. SPURIOUS _LINE_ABS PABS
10 dBm 10 dBm ll
0 dém 0 dem
-10 dém -10 dem F‘ 1
-20 dBm -20 dBm ,f 1 |
SPURIOUS_LINE ABS _ | ‘ M l
~5u uon 30 d&m
-40 dBm ‘
-40 dBm 4
‘ I
r "
50 dém v 50 dem wmn‘d TR TIRT IS
-60 dBm
[T - I
70 dém 70 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz |||l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 248949 GHz -43.53 dBm -18.53 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56953 GHz 18.13 dBm -11.87 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49426 GHz -36.60 dBm -23.60 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -11.16 dBm -1.16 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49892 GHz -21.00 dém -11.00 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57132 GHz -26.26 dbm -16.26 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -11.62 dBm -1.62 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57577 GHz ~41.29 dBm 23,20 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50046 GHz 18.99 dBm -11.01 dB 2.585 GHz 2,695 GHz 1,000 MHz2 2.58641 GHz 50,89 dBm 25.89 dB
T
1 ) P2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.30 db Mode Auto Sweep

Spectrum

Ref Level 2530 dém  Offset 5.30 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 vgPuwr
Binpidheck n | SPURIAHIECHBEKABS _ PaBS
20d U apm
Line _$PURIOUS INE_ABS PABS ine _SPURIOUS_LINE_ABS PAES
10 dBm 10 dBm
dB ’ 2 Andatd
0 dBm I t I A v ferrtny
-10 dBm . | i ‘
-20 dBm } \ ‘l
SPURIOUS_LINE ABS R lL \‘
T e ) ] -
=40 dBm M’,ﬂ- T
s
50 dBIN— | 50 dBrm
-0 dam [
70 dBm 20 dm
Start 2.475 GHz 10005 pts Stop 2.515 GHz || [ Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2475 GH2 2.490 GH2 1.000 MH2 2.49040 GH2 -34.69 dém -9.65 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56015 GHz 2.08 dBm -27.92 db
2,490 GHz 2.496 GHz 1,000 MHz 249589 GHz -26.90 dém -12.90 d 2.570 GHz 2.571 GHz 300.000 kHz 2.57077 GHz -31.33 dBm -21.33 d8
2,486 GHz 2.499 GHz 1.000 MHz 249653 GHz -25.02 dém -15.02 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57104 GHz -26.59 dBm -16.59 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,49993 GHz -23.92 dém -13.32 dB 5 £75 GH= 3 58E GH2 1.000 M2 2.57554 GHz 30,27 dbm 1727 dB
2,500 GHz 2.515 GHz 100,000 kHz 2,51047 GHz 2,79 dem -27.21 dB 5.585 GHz 2.505 GH2 1.000 MHz 5. SB50R GHz 39 .06 dBm 1408 d&
.
)i i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An7-29 of 44



seamancas. FCC RADIO TEST REPORT Report No. : FG012201-11

FR1 n7 / 15MHz / DFT-s-OFDM / 64QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

:%:' Spectrum

Spectrul

Ref Level 23.40 dbm  Offset 5.30 dB Mode Auto Sweep Ref Level 25,30 dem  Offset 5.30 dB Mode Auto Swasp
5GL Count 100/100 rSGL Count 100,100
@1 AvgPwr (@1 AvgPwr

20 dehmitdhack 5 | SPURIRIECHEK 8S_ Faks

I 2u UF[" - n -
Line _$PURIOUS INE_ABS 3 H ine PURIOUS_LINE_ABS PABS

10 dem ” 10 dBm ll

0 dém } \ 0 dem \

-10 dem ‘ 7 p l -10 dem -‘ l‘

20 dem | -20 dBm F ‘|
SPURIOUS_LINE ABS_ ) i \

~5u o \ 30 dBm |

-40 dBm

-40 dBm 4

ki Y, ‘l‘-f; f gﬁ
50 dam - 50 dBm [ T
60 dom " Meacstma il o n MV\WM ek

A D st
AN

v Laa

70 dém 70 dem

Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| start 2.555 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |

2.475 GHz 2.490 GHz 1.000 MHz 249047 GHz -45.22 dBm -20.22 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56952 GHz 17.69 dBm -12.11 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49509 GHz -41.02 dém -28.02 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz 12,31 dBm 231 de
2,496 GHz 2.499 GHz 1.000 MHz 2.49880 GHz -32.14 dBm -22.14 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57148 GHz -29.81 dBm -19.81 d8
2.499 GHz 2.500 GHz 300.000 kHz 2.50000 GHz -12.05 dBm -2.05 dB 5 575 GH= 2,58 GHz 1,000 MHz 2.57550 GHz 39,63 dBm 26.68 db
2.500 GHz 2.515 GHz 100.000 kHz 2.50046 GHz 18.60 dém -11.40 dB 2.585 GHz 3.505 GH2 1,000 MHz2 2.68556 GHz —49.63 dBm ~24.93 db

I y

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] m
Spectru || spectrum 7

Ref Level 23.40 dBm  Offset 5.30 db Mode Auto Sweep Ref Level 25,30 dém  Offset 5.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr

20 dbheicEhack m | SPURIRHECHYEABS FaBs

Line _$PURIOUS INE_ABS PABS PET\P SPURIOUS_LINE_ABS. PAES
10 dbm 10 dBm
0 dBm A T A A Al £ Ih a o b,

f By e ~ ]

<10 dem ‘ T i 10 dBm \
20 dBm ‘ } 20 darn \l
SPURIOLIS_LINE ABS_ ﬁ |

e f R \ 30 dem ¥ i,
-40 dem P -40 dBm ™ -

T,
r ™ T
S0 e -50 dem
-50 dBm 50 dBm
-70 dBm 70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48909 GHz -35.55 dBm -10.55 di 2,555 GHz 2.570 GHz 100.000 kHz 2.56538 GHz 1.75 dBm -28.25 db
2,490 GHz 2.496 GHz 1.000 MHz 249568 GHz -27.45 dBém -14.45 d& 2,570 GHz 2.571 GHz 300,000 kHz 2.57021 GHz -32.40 dBm -22.40 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49873 GHz -25.09 dBm -15.09 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57117 GHz -26.00 dBm -18.00 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49958 GHz -23.40 dBm -13.40 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57603 GHz -21.15 dBm -13.15 de
2,500 GHz 2.515 GHz 100,000 kHz 2.50995 GHz 2,83 dBm -27.17 dB 5.585 GHz 2.595 GHz 1,000 MHz 2.58521 GHz -39.95 dbm -14.95 dB

i ;

TEL : 886-3-327-3456 Page Number 1 An7-30 of 44
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG012201-11

FR1 n7 / 15MHz / DFT-s-OFDM / 256QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

:%:' Spectrum

Spectru

Ref Level 23.40 dbm  Offset 5.30 dB Mode Auto Sweep Ref Level 25,30 dem  Offset 5.30 dB Mode Auto Swasp

SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr

20 dehmitdhack 5 SPURIRRECAEASS_ Faks

Line _$PURIOUS INE_ABS 3 ﬂ PI!IP. SPURIOUS _LINE_ABS HIJAN\

10 dem l 10dBm |‘

0 dem \ 0 dem 1

-10 dam T l -10 dem T

-20 derm } 20 dem f { ‘
SPURIOUS_LINE ARG i ! ﬂ | J‘ 1 l
30 o -30 dBm

| —

AN Jﬂk [ N

I | M
-50 dBm |
w“ N .IU -50 dBm t e

60 dBm = | .lL...Aw"l Wﬂ

70 dém 70 dem

Start 2.475 GHz 10005 pts Stop 2.515 GHz |||l start 2.555 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |

2.475 GHz 2.490 GHz 1.000 MHz 2.49015 GHz -45.07 dBm -20.07 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56254 GHz 16.33 dBm -13.67 dB
2.490 GHz 2.496 GHz 1.000 MHz 249357 GHz -31.70 dBm -18.70 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57003 GHz -14.26 dBm -4.26 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -26.09 dém -16.09 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57158 GHz -27.07 dbm -17.07 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -12.47 dBm -2.47 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57650 GHz 233.20 dbm -20.20 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50048 GHz 16.14 dBm -13.86 dB 2.585 GHz 2,695 GHz 1,000 MHz2 2.68577 GHz Z61.03 dBm -26.03 dB

T y

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] m
Spectru || spectrum 7

Ref Level 23.40 dBm  Offset 5.30 db Mode Auto Sweep Ref Level 25,30 dém  Offset 5.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr

Binpidheck I | SPURIAHIECHBEKABS _ PaBS
20d U apm
Line _$PURIOUS INE_ABS PABS ine _SPURIOUS_LINE_ABS PAES
10 dBm 10 dBm
o dbm r"”" N G K WWW\PWWW\M]‘
-10 dém T | 10 dBm
-20 dém } 20 dem ‘ |
SPURIDUS_LINE_ABS_ j) 1 |
oy e p—— |-30 dBm
o e A,
K [ themarspney
el —— 50 dem
60 dem -50 dBm
70 dem -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz ] |[ Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2475 GH2 2.490 GH2 1.000 MH2 2.48912 GH2 -38.37 dém -13.37.d8 2,555 GHz 2.570 GHz 100.000 kHz 2.55763 GHz -0.35 dBm -30.35 db
2,490 GHz 2.496 GHz 1,000 MHz 2,49598 GHz -31.28 dém -18.23 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57050 GHz -36.12 dBm -26.12 d8
2,486 GHz 2.499 GHz 1.000 MHz 249685 GHz ~25.58 dém -19.66 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57110 GHz -31.20 dBm -21.20 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.49998 GHz -25.38 dBm -15.38 dB 5 £75 GH= 2 285 GHz 1,000 Mz 2.57507 GHz 33,81 dbm 20.91 dB
2.500 GHz 2.515 GHz 100,000 kHz 2.51149 GHz 0.36 dBm -29.64 dB 5.585 GHz 5 565 GHz 1.000 MHz 5 SB51R GH2 42 58 dBm Z17.96 dB
Y
)i i )
11:43:49
TEL : 886-3-327-3456 Page Number : An7-31 of 44

FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG012201-11

FR1 n7/15MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

=)

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.30 dB

Mode Auto Sweep

Ref Level 25.30 dém
SGL Count 100/100

Offset 5.30 d&

Mode Auto Sweep

11:15:13

@1 AvgPwr [®1 2vgPwr
Binpidheck I | SPURIGIECHBIEKABS paBs
20d LU agm
Line _$PURIOUS INE_ABS PABS ine _SPURIOUS_LINE_ABS PABS
10 dBm 10 dBm
0 dém r,._ v ”
-10 dBm | 10 dBm \
-20 dBm } 1 20 dBm | ‘|
SPURIOUS_LINE ABS _ L
e " " 30 dBm 1 R S —
-40 dBm
__,,«M -40 dBm |
Ll — -50 dBm
-60 dBm 60 dem
70 dém 70 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz |||l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Freguency Powerabs | auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49017 GHz -34.53 dBm -9.53 d& 2.555 GHz 2.570 GHz 100.000 kHz 2.56449 GHz 0.83 dBm -29.17 db
2.490 GHz 2.496 GHz 1.000 MHz 249581 GHz -27.67 dBm -14.67 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -24.90 dBm -14.90 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -23.98 dém -13.98 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57109 GHz -23.07 dbm -13.07 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -24.56 dBm -14.56 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57507 GHz -29.07 dBm -16.07 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.51359 GHz 1.30 dém -28.70 dB 2.585 GHz 2,695 GHz 1,000 MHz2 2.58515 GHz Z36.71 dBm S11.71 dB
il [1 ] i [1 ™)

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An7-32 of 44



seamancas. FCC RADIO TEST REPORT

Report No. : FG012201-11

FR1 n7 / 20MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 23.40 dBm
SGL Count 100/100

Offset 530 d& Mode Auto Swesp

Spectrum

Ref Level 25,30 dBm
SGL Count 100/100

Offset 5.30 dB Mode Auto Sweep

J

11:21:01

@1 AvgPwr
hock EalL SPURIIECHBEKAS FAL
_$PURIOUS_| INE_ABS_| FAL [\ Pive _bpUrIOUS_|INE_ABS FAJIL ﬂ
10 dBm: “
0 dBm f
-10 dam -
-20 dBm J
LINE_ABS_ [
-30 dBm
-40 dBm ,
f i)
V‘iw'u 50 dgm A MMM‘
hanhe i Lk
\d\ sl b 5 ) l.)‘.unh b, W-lJ \‘Mﬂlﬁl
Lo LA et
-70 dBm
5 GHz 10005 pts Stop 2.52 GHz | | Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | __Powerabs |  aLimit
2,475 GHz 2,450 GHz 1.000 MHz 2.48880 GHz -43.74 dBm -18.74 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56945 GHz 19.44 dBm -10.56 dB
2,490 GHz 2,496 GHz 1.000 MHz 2.49471 GHz -39.82 dBm -26.82 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz* ~6.89 dém* 111d8*
2,496 GHz 2,499 GHz 1,000 MHz 2.49860 GHz -25,52 dBm -15,52 dB 2,571 GHz 2.575 GHz 1,000 MHz 2.57150 GHz -23.73 dem -13.73 de
2.4599 GHz 2,500 GHz 500.000 kHz 2.49997 GHz* -7.64 dam” 2.16 dB* 2.575 GHz 2.590 GHz 1.000 MHz 2.57566 GHz -39.32 dBm -26.32 dB
2.500 GHz 2,520 GHz 100.000 kHz 2.50053 GHz 20,13 dBm -0.87 dB 2.590 GHz 2.595 GHz 1.000 MHz 2.59341 GHz -52.84 dBm -27.84 dB
T ! ] i J L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.30 db Mode Auto Sweep

Spectrum

Ref Level 2530 dém
SGL Count 100/100

offset 5.30 d& Mode Auto Sweep

© 25.AUG.2020 11:16:41

@1 AvgPwr (@1 vgPuwr
Binpidheck I | SPURIAHIECHBEKABS _ PABS
20d 2u apm
Line _BPURIOUS_LINE ABS PABS e _&purious LINE_aBS PABS
10 dBm 10 dBm
8 PUUTOURY POV /Y
0 dem l.. - = . J-.,M,l PP W ']
-10 dem: I \ 10 dBm :
-20 dém { | 20 dBm { |
SPURIOUS_LINE_ABS_ ‘J‘ ]q L |
Ut o e |-30 dm el B
-40 dem 20 B L t S
- o
ek Ll 50 dem
-60 dem [
70 dem -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz | ['start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Range Low Range Up__| RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2475 GH2 2400 GH2 1.000 MH2 2.49036 GH2 -32.37 dém ~7.37 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.55429 GHz 1.16 dbm -28.84 db
2,490 GHz 2,496 GHz 1,000 MHz 2,49282 GHz -29.84 dém -16.84 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -33.26 dBm -23.26 dB
2,486 GHz 2.498 GHz 1.000 MHz 249653 GHz ~27.82 dém -17.52 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57494 GHz -30.69 dBm -20.69 dB
2.499 GHz 2.500 GHz 500,000 kHz 2.49998 GHz -22.72 dBm -12.72 dB 5 £75 GH= 2,590 GHz 1,000 Mz 2.57722 GHz 58,43 dBm 1543 dB
2.500 GHz 2.520 GHz 100,000 kHz 2.50791 GHz 1.96 dém -28.04 dB 5.500 GHz 5 565 GHz 1.000 MHz 5. 50440 GHz 46 25 dBm 5125 dB
Y
) i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An7-33 of 44




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201-11

Spectrum I

Spectrum

Ref Level 25.30 dBm  Offset 5.30 dB @ RBW G kHz Ref Level 2530 dém  Offset 5.30 d& & RBW 5kHz

Att 30 dB @ SWT 100 ms & VBW 20 kHz  Mode Auto FFT = Att 30 dB & SWT 100 ms & VBW 20 kHz Mode Auto FFT

SGL Count 100/100 SGL Count 100/100

1Rm AvgPwr @ 1Rm AvgPwr
20 dBm- 20 dB
10 dBm 10 dém
0 dBm 0 dBm
-10 denm -10 dBm.
-20 dim- V\M/\/l/\/ -20 df
30 dBm — A -30 dBm MVAW’
40 dam -40 dBr
-S0.d8 -50 dby

PPSVVE N S

-60d 60 dem
-70d 7048
CF 2.49975 GHz 691 pts Span 1.02 MHz CF 2.57025 GHz 691 pts Span 1.02 MHz

Channel Power

Bandwidth 500.00 kHz

Tx Total -22.39 dBm

Power -22.39 dBm

Channel Power

Bandwidth 500.00 kHz

Power -23.27 dBm Tx Total -23.27 dBm

N ] " | ]
Date: 25.AUG.Z0Z0 Ld:lfndd Date: 25.AUG.2020 14:16:05
TEL : 886-3-327-3456 Page Number : An7-34 of 44

FAX: 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG012201-11

FR1 n7 / 20MHz / DFT-s-OFDM / QPSK
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Spectru || spectrum
Ref Level 23.40 dBm  Offset .30 dB Mode Auto Sweep Ref Level 25.30 dem  Offset 5.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Binpidheck I | SPURIGIECHBIEKABS PABS
20d 2U apm
Line _$PURIOUS INE_ABS 3 ﬂ| FI!IP. SPURIOUS_LINE_ABS. PASES {
10 dém “ 10 dém ’i
0 dm “ 0 dBm w
-10 dam : “r H -10 dem { T
20 dem T 20 dBm r |
SPURIOUS_LINE ABS_ ] i |
=50 uon 30 dBm
-40 dem _40 dBm H N
50 dem Ll I
60 dem et I YA T !
Yl AR At
70 dem 70 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.450 GHz 1.000 MHz 2.48914 GHz -44.15 dBm -19.15 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56944 GHz 18.98 dBm -11.02 db
2,490 GHz 2.4965 GHz 1.000 MHz 2,49575 GHz -35,12 dém -22.13 d& 2,570 GH= 2.571 GHz 500,000 kHz 257003 GHz 10,37 dBm 0.7 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49876 GHz -21.06 d&m -11.06 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57140 GHz -20.33 dBm -10.33 d&
2,499 GHz 2.500 GHz 500.000 kHz 2,49998 GHz -10.73 dém -0.73 dB 5 £75 GH= 5,500 GH2 1.000 M2 3.57630 GHz 3683 dBrm 5363 dB
2,500 GHz 2.520 GHz 100,000 kHz 2,50055 GHz 19.47 dBm -10.53 d& .650 GHz 5.505 GH2 1.000 MH2 5.60014 GHz 52.01 dam ~57.01 d&
T Y

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru || spectrum 7
Ref Level 23.40 dBm  Offset 5.30 db Mode Auto Sweep Ref Level 25.30 dém  Offset 5.30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
Binpidheck n | SPURIAHIECHBEKABS _ PABS
20d 2u apm
Line _$PURIOUS INE_ABS PABS PIV\P SPURIOUS_LINE_ABS. PASS
10 dbm 10 dBm
0 dem J. e o . it ——
10 dem ’ ’ L
-20 dem { j ‘ !
SPURIOUS_LINE_ABS
e s | - il
-40 dBm et H'\'r %"‘u— -
A 50 dBm
50 dem o0 b
70 dem -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz ||| start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2550 CH2 1000 MHz 249045 GH2 -32.69 dém -7.69 dB 2,550 GHz 2.570 GHz 100.000 kHz 256332 GHz 1.5 dém -28.41 db
2,490 GHz 2,496 GHz 1,000 MHz 2,49589 GHz -27.99 dém -14.99 d& 2,570 GHz 2.571 GHz 500.000 kHz 2,57052 GHz -28.36 dBm -18.36 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49858 GHz -25.76 dBm -15.76 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.67150 GHz -25.79 dbm -15.79 db
2.489 GHz 2.500 GHz 500,000 kHz 2.49959 GHz -23.92 dBm -13.52 dB 5575 CH= 2,590 GHz 1,000 MHz 2.67784 GHz 27 21 dBm Clazide
2.500 GHz 2.520 GHz 100,000 kHz 2.51197 GHz 2.09 dBm -27.91 dB 5 550 GHz 5 565 GHz 1,000 Mz 5 55007 GHe —40.58 cbm 15 66 db
T
I 1 i
it 1 11:31:4
TEL : 886-3-327-3456 Page Number : An7-35 of 44

FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG012201-11

FR1 n7 / 20MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectru

Ref Level 23.40 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2530 dém
SGL Count 100/100

offset 5.30 dB Mode Auto Sweep

@1 AvgPwr [®1 2vgPwr
Binpidheck I | SPURIGIECHBIEKABS PABS
20d LU agm
Line $PURIOUS LINE ABS ﬂ| Pie _purious_LINE_ABS PABS I(
10 dBm “ 10 dém ’i
0 dém “ 0 dem
-10 dBm H
I # H -10 dem J T
-20 dBm T o0 dBm |
SPURIOUS_LINE ABS _ l f l
~5u uon ]ﬂl 30 dBm
-40 dBm
o dom Ly | e A
. L Tl -50 dBm W‘LM i -
-60 dBm i
S oot
-70 dBm -70 dem:
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48930 GHz -43.85 dBm -18.85 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56245 GHz 18.36 dBm -11.64 d&
2.490 GHz 2.496 GHz 1.000 MHz 249452 GHz -37.37 dém -24.37 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -10.24 dBm -0.24 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -18.52 dém -9.52 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57109 GHz -27.51 dBm -17.51 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.50000 GHz -10.37 dBm -0.37 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57578 GHz 40,44 dBm 27,44 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.50053 GHz 18.80 dBm -11.20 dB 2.500 GHz 2,695 GHz 1,000 MHz2 2.60270 GHz Z53.07 dBm -28.07 dB
T
1 ) P2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || spectrum 7
Ref Level 23.40 dBm  Offset 5.30 db Mode Auto Sweep Ref Level 25.30 dém  Offset 5.30 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 dvgPwr
Binpidheck n | SPURIAHIECHBEKABS _ PABS
20d 2u apm
Line _$PURIOUS INE_ABS PABS FIV\P SPURIOUS_LINE_ABS. PASS
10 dbm 10 dBm
0 dBm F\rw 7y v = “““‘] A G T
-10 dBm , \ 10 dem L
-20 dBm | J | 20 dBm \ !
SPURIOUS_LINE ABS ot . | \
o p— i I\o\ 30 dem ¢ r o w—
fﬁ' -40 dBm \'“ "
ol -50 dBm
60 dm
70 dem -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz ||| start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.475 GHz 2550 CH2 1000 MHz 2.49039 GHz -32.85 dém -7.85dB 2,550 GHz 2.570 GHz 100.000 kHz 255321 GHz 0.02 dBm -25.98 db
2,490 GHz 2,496 GHz 1,000 MHz 2,49598 GHz -27.68 dém -14.58 d 2.570 GHz 2.571 GHz 500.000 kHz 2.57064 GHz -29.99 dBm -19.99 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49886 GHz -25.84 dBm -15.84 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.67110 GHz -27.09 dbm ~17.00 db
2,499 GHz 2.500 GHz 500.000 kHz 2,50000 GHz -24.62 deém -14.62 dB 5575 CH= 2,590 GHz 1,000 MHz 267837 GHz 28 35 dBm Cicamde
2,500 GHz 2.520 GHz 100,000 kHz 250996 GHz 1,16 dBm -28.84 dB 5 550 GHz 5 565 GHz 1,000 Mz 5 55004 GHe —42.61 cbm 1781 db
.
I 1 i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An7-36 of 44




seamancas. FCC RADIO TEST REPORT

Report No. : FG012201-11

FR1 n7 / 20MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectru

Ref Level 23.40 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2530 dém
SGL Count 100/100

offset 5.30 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Binpidheck I | SPURIGIECHBIEKABS PABS
20d 2u UFF‘
Line _$PURIOUS INE_ABS ﬂ ine _SPURIOUS_LINE_ABS
10 dBm “ 10 dBm
0 dém W 0 dem
-10 dBm I
I “ \ -10 dem T
-20 dBm T T -20 dBm l
SPURIOUS_LINE ABS _ Jp
~5u uon i 30 dBm
40 dam it -40 dBm
bk
50 dBm ik nWU'W 50 dem , AITI/ P - _
60 dam g VR I S0 N WJ"’J}H
70 dém 70 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 249033 GHz -42.62 dBm -17.62 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.56946 GHz 17.50 cdBm -12.50 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49432 GHz -40.94 dBm -27.94 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -10.12 dBm -0.12 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49883 GHz -28.66 dBm -18.66 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -31.62 dBm -21.82 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49958 GHz -10.50 dBm -0.50 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57602 GHz —41.36 dBm 23,36 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.50053 GHz 18.63 dBm -11.37 dB 2.500 GHz 2,695 GHz 1,000 MHz2 £.50114 GHz 62,02 dBm ~27.92 dB
T
1 ) P2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

i ;

Spectru || spectrum 7
Ref Level 23.40 dBm  Offset 5.30 db Mode Auto Sweep Ref Level 25.30 dém  Offset 5.30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
Binpidheck n | SPURIAHIECHBEKABS _ PABS
20d 2u apm
Line _$PURIOUS INE_ABS PABS PI!IP SPURIOUS _LINE_ABS PAES
10 dbm 10 dBm
0 dem fwwwmw T Mnu\;] . w»]
10 dem ’ \ 10 dem L
-20 dem { 20 dam l |
SPURIOUS_LINE_ABS J} h k |
o [ | i 30 dem ~
/“"'!‘ - 40 db l\L"\r
40 dBm "
i
.4-"’“‘ "o
<50 dBm
50 dBm
70 dem -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 6Hz | |[[start 2.55 cHz 10005 pts Stop 2.595 GHZ
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.475 GHz 2.490 GHz 1.000 WH2 249040 GH2 -33.09 dBm -8.09 d& 2.550 GHz 2.570 GHz 100.000 kHz 2.56154 GHz 0.59 dBm -29.41 dB
2,490 GHz 2,496 GHz 1,000 MHz 2,49576 GHz -29.27 dém -16.27 d 2.570 GHz 2.571 GHz 500.000 kHz 2.57099 GHz -29.16 dBm -19.16 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49888 GHz -27.48 dBm -17.48 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.67175 GHz -26.33 dbm ~16.33 db
2.489 GHz 2.500 GHz 500,000 kHz 2.49998 GHz -25.26 dBm -15.26 dB 5575 CH= 2,590 GHz 1,000 MHz 267832 GHz 28 13 dBm iciade
2.500 GHz 2.520 GHz 100,000 kHz 2.51116 GHz 0.74 dBm -20.26 dB 5 550 GHz 5 565 GHz 1,000 Mz 5 58007 GHe —41.46 cbm 16 48 db

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: An7-37 of 44



seamancas. FCC RADIO TEST REPORT

Report No. : FG012201-11

FR1 n7 / 20MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectru

Ref Level 23.40 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2530 dém
SGL Count 100/100

offset 5.30 dB Mode Auto Sweep

@1 AvgPwr [®1 2vgPwr
Binpidheck I | SPURIGIECHBIEKABS PABS
20d LU agm
Line _$PURIOUS INE_ABS ﬂ PlrlP. SPURIOUS _LINE_ABS PASES
10 dBm ” 10 dBm ln
0 dém H 0 dem I
-10 dg H
m I d 1 -10 dem I \ T
-20 dBm T -20 dBm 1 I |
SPURIOUS_LINE ABS _ \ I! ‘k | [ l
~5u uon /‘\\ k 30 dBm
-40 dBm e H / 40 dBm lt hJ /’\\\
-50 dBm ”‘"/ | M " | "“ '! 5
" | A -50 dBm f "
= Seoonsan U (TR
60 dam e .Jsg QE (I S\ Y
70 dém 70 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 249048 GHz -37.49 dBm -12.45 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56945 GHz 16.03 dBm -13.97 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49106 GHz -32.86 dBm -19.86 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -12.37 dBm -2.37 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49873 GHz -28.03 dém -18.03 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -26.48 dbm -16.48 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49959 GHz -12.68 dBm -2.68 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57891 GHz -31.63 dBm -13.63 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.50055 GHz 16.44 dBm -13.56 dB 2.500 GHz 2,695 GHz 1,000 MHz2 2.50124 GHz 263,10 dBm -28.10 dB
T
1 ) P2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.30 db Mode Auto Sweep

Spectrum

Ref Level 2530 dém  Offset 5.30 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 dvgPwr
Binpidheck n | SPURIAHIECHBEKABS _ PABS
20d 2u apm
Line _$PURIOUS INE_ABS PABS FIV\P SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
0 dBm
Jﬁmwﬂw—uwﬁww“ﬂ’mwﬂmﬂl B o R S PP WP N TP O
-10 dBm I { 10 dBm I .
-20 dBm | 20 dem ‘ !
SPURIOUS_LINE ABS I
B " 30 dem
M-—w \ ¥ H—»-H. ————
40 dBm -40 dBm L AN
el T
o]
el L —y -50 dem
-0 dam [
70 dBm 20 dm
Start 2.475 GHz 10005 pts Stop 2.52 GHz ||/ 'Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2475 GH2 2.490 GH2 1.000 MH2 2.49007 GH2 -37.87 dém -12.87 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.55606 GHz -1.33 dBm -31.33 dB
2,490 GHz 2.496 GHz 1,000 MHz 249591 GHz -32.39 dém -19.39 d 2.570 GHz 2.571 GHz 500.000 kHz 2.57055 GHz -33.27 dBm -23.27 d8
2,486 GHz 2.499 GHz 1.000 MHz 249656 GHz ~31.08 deém -21.08 db 2.571 GHz 2.575 GHz 1.000 MHz 2.57102 GHz -30.54 dBm -20.54 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,49997 GHz -23.05 dém -19.05 dB 5 £75 GH= 2,590 GHz 1,000 Mz 2.57760 GHz 32,24 dBm 1924 db
2,500 GHz 2.520 GHz 100,000 kHz 2,51094 GHz -0.75 dBm -30.75 d 5.500 GHz 5 565 GHz 1.000 MHz 5.£9052 GHz 44 78 dBm Z16.79 d
.
)i i )
11:1B:39
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FR1 n7/20MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.30 dB

Mode Auto Sweep

Sp

Ref Level 25.30 dém
SGL Count 100/100

Offset 5.30 d&

Mode Auto Sweep

11:15:48

@1 AvgPwr [®1 2vgPwr
Binpidheck I | SPURIGIECHBIEKABS PABS
20d LU agm
Line _$PURIOUS INE_ABS PABS ine _SPURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0 dém 7
Jr w7 et Lty
-10 dBm , | -
-20 dBm l l
SPURIOUS_LINE ABS "dj &
SEUEIQUS_LINE ABS_ -] ——
e dom /M gan e
-50 dBm ..-—/ 50 dBm
-60 dBm 60 dem
70 dém 70 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49027 GHz -31.77 dBm -6.77 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.55827 GHz -0.21 dBm -30.21 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49555 GHz -27.99 dém -14.99 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -23.30 dBm -13.30 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49878 GHz -24.11 dém -14.11 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57130 GHz -24.13 dBm -14.13 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49958 GHz -22.36 dBm -12.36 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57506 GHz ~57.89 dBm ~14.30 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.50767 GHz -0.21 dBm -30.21 dB 2.500 GHz 2,695 GHz 1,000 MHz2 £.59005 GHz ~39.23 dbm “14.23 di
il [1 ] i [1 ™)

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An7-39 of 44




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201-11

Conducted Spurious Emission

FR1 n7 / 5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 3.00 de Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 2.00 d& Mode Auto Sweep

(@1 AvgPwr
heck PARS Limit Fheck PAR
SPURIONUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
-20 dBm
S_LINE_ABS S_LINE_ABS
-40 dBm
- - Y., fennctom | S0 dBm - — Y, Y o s
ot = =" e - o T
0 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 877.59870 MHz -55.21 dBm -30.21 dB 30,000 MHz 1,000 GHz 1.000 MHz 998.30335 MHz -55.17 dBm -30.17 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48876 GHz -46.08 dBm -21.08 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48479 GHz -53.85 dBm -28.85 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30923 GHz -51.80 dBm -26,80 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.30874 GHz -51,59 dBm -26.50 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99355 GHz -49.44 dBm -24.44 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.94306 GHz -48.30 dBm -24.30 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60377 GHz -45.89 dBm -20.89 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60427 GHz -45,93 dBm -20.93 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.23874 GHz -46.97 dBm -21.97 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.29861 GHz -47.15 dBm -22.15 dB
( ) J ( ) ] i

Highest Channel / 1RB1

Ref Level 0.00 dBm
SGL Count 100/100
@1 AvgPwr

Offset 3.00 de Mode Auto Sweep

Limit Gheck
.10 4dRE—HEURIOUS | INF_ARS PARS
20 d8

_LINE_ABS

A Pl Ponrhoien,
- g -~
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

30.000 MHz 1,000 GHz 1.000 MHz 849.96752 MHz -54.94 dBm -29.94 db
1.000 GHz 2,490 GHz 1.000 MHz 2.45897 GHz -54.10 dBm -29.10 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.15051 GHz -51.88 dBm -26.88 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.13124 GHz -46.46 dBm -21.46 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.60527 GHz -46,00 dBm -21.09 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.25073 GHz -47.05 dBm -22.05 dB

( It ] [ o
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FR1 n7 /10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 3.00 de Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 2.00 d& Mode Auto Sweep

(@1 AvgPwr
heck PARS Limit Fheck PARS
SPURIONUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
S_LINE_ABS S_LINE_ABS
JYY, S, VY S A o o ’ oY, P o
MM”WW"W S - ™ PR P aad
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Range Low RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 971.15692 MHz -55.02 dBm -30.02 dB 30,000 MHz 1,000 GHz 1.000 MHz 9684.24538 MHz -55.15 dBm -30.15 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48479 GHz -48.84 dBm -23.84 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48975 GHz -54.19 dBm -29.19 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.28455 GHz -51.88 dBm -26.88 dB 2,580 GHz 5,000 GHz 1.000 MHz 3.36610 GHz -51.36 dBm -26.96 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.95705 GHz -49.75 dbm -24.75 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99605 GHz -48.52 dBm -24.52 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60027 GHz -45.98 dBm -20.98 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60377 GHz -45,98 dBm -20.98 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.23824 GHz -46.92 dBm -21.92 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.73464 GHz -46,97 dém -21.97 de&
L o Ax

Highest Channel / 1RB1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 3.00 de Mode Auto Sweep

@1 AvgPwr

Limit
-10 ddh

heck

SPLIRIOUS JINE ABRS PASS

20 dB

LINE_ABS

b Y.,

Pt

Start 30.0 MHz 52006 pts Stop 26.0 GHz

Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit

30.000 MHz 1,000 GHz 1.000 MHz 796.15042 MHz -55.18 dBm -30.18 dB

1.000 GHz 2,450 GHz 1.000 MHz 2.48032 GHz -54.34 dBm -29.34 dB

2,580 GHz 5.000 GHz 1.000 MHz 3.47546 GHz -51.55 dBm -26.55 dB

5.000 GHz 10.000 GHz 1.000 MHz 5.12124 GHz -46.99 dBm -21.99 dB

10.000 GHz 18.000 GHz 1.000 MHz 17.60177 GHz -45.90 dBm -20.90 dB

18.000 GHz 26.000 GHz 1.000 MHz 18.23824 GHz -46.82 dBm -21.82 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An7-41 of 44




seamancas. FCC RADIO TEST REPORT

Report No. : FG012201-11

FR1 n7 / 15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 3.00 de Mode Auto Sweep

Spectrum

Ref Level 0,00 dém Offset 2.00 d&

SGL Count 100/100

Mode Auto Sweep

(@1 AvgPwr
heck PARS Limit Fheck PARS
SPURIONUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
S_LINE_ABS S_LINE_ABS
» Y. Mo Ao, samad ||| 50 dBm Y, TSN TN SPVEY o,
Mﬂwwf‘—rw - M#“-"\- PN d
0 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 941.10185 MHz -55.07 dBm -30.07 dB 30,000 MHz 1,000 GHz 1.000 MHz 967.76362 MHz -55.15 dBm -30.15 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -47.68 dBm -22.68 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.46791 GHz -54.18 dBm -29.18 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.14300 GHz -51.97 dBm -26,97 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.31116 GHz -51.36 dBm -26.96 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.52706 GHz -49.48 dbm -24.45 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.93256 GHz -48.58 dBm -24.58 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60827 GHz -45.96 dBm -20.96 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60927 GHz -46.,02 dBm -21.02 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.74264 GHz -46.96 dBm -21.96 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.25173 GHz -46.99 dBm -21.99 dg
( 1x L )i ] X

L2020 19:16:28

Highest Channel / 1RB1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 3.00 de Mode Auto Sweep

@1 AvgPwr

Limit Gheck PARS
.10 4dRE—HEURIOUS | INF_ARS PARS
20 d8

LINE_ABS

_ Y, SV

Start 30.0 MHz 52006 pts Stop 26.0 GHz

Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit

30.000 MHz 1,000 GHz 1.000 MHz 980.36732 MHz -55.14 dBm -30.14 dB

1.000 GHz 2,450 GHz 1.000 MHz 2.47933 GHz -54.15 dBm -29.15 dB

2,580 GHz 5.000 GHz 1.000 MHz 4.32220 GHz -51.72 dBm -26.72 dB

5.000 GHz 10.000 GHz 1.000 MHz 5.11174 GHz -47.81 dBm -22,81 dB

10.000 GHz 18.000 GHz 1.000 MHz 17.60577 GHz -46.02 dBm -21.02 dB

18.000 GHz 26.000 GHz 1.000 MHz 18.23024 GHz -47.02 dBm -22.02 dB
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FR1 n7 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectr

offset 3.00 d& Mode Auto Swesp

Ref Level 0.00 dém

pectrt

Ref Level 0,00 dBm
SGL Count 100/100

Offset 2.00 d& Mode Auto Sweep

SGL Count_100/100
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up RBW Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 976.97401 MHz -54.92 dBm -29.92 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.97401 MHz -54,92 dBm -20.92 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.47684 GHz -54.04 dam -29.04 de 1.000 GHz 2,450 GHz 1.000 MHz 2.47684 GHz -54.04 dBm -20.04 d&
2.580 GHz 5.000 GHz 1.000 MHz 4.49263 GHz -51.89 dém -26.89 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.49263 GHz -51,39 dBm -26.99 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.91306 GHz -49.60 dim -24.60 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.91306 GHz -48.60 dBm -24.60 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.60027 GHz -46.09 dam -21.09 de 10.000 GHz 18,000 GHz 1.000 MHz 17.60027 GHz -46.09 dBm -21.08 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.74714 GHz -46.99 dBm -21.99 dB 18.000 GHz 26,000 GHz 1.000 MHz 15,74714 GHz -46.99 dBm -21,99 d
-r T T
L L J { it J ) e

Highest Channel / 1RB1

Offset 3.00 de Mode Auto Sweep

Ref Level 0.00 dBm
SGL Count 100/100

@1 AvgPwr
Limit heck PaRS
SPLRIOUS | INE ABS BAES
5_LINE_ABS
Y. SN s s,
PN -
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 960.97701 MHz -55.29 dBm -30.29 dB
1.000 GHz 2,450 GHz 1.000 MHz 2.45897 GHz -54.25 dBm -29.20 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.29616 GHz -51.64 dBm -26.64 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.10174 GHz -47.94 dBm -22.94 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.60077 GHz -45.99 dBm -20.99 dB
18.000 GHz 26.000 GHz 1.000 MHz 15.75264 GHz -47.14 dBm -22.14 dB
m
L J ) L [
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Report No. :

FG012201-11

Frequency Stability
Test Conditions FR1 n7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0355
40 Normal Voltage 0.9783
30 Normal Voltage 0.0710
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 1.0769
0 Normal Voltage 0.0079
PASS
-10 Normal Voltage 0.1065
-20 Normal Voltage 0.9901
-30 Normal Voltage 0.0947
20 Maximum Voltage 0.1262
20 Normal Voltage 0.0000
20 Battery End Point 0.0828
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : An7-44 of 44
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Appendix B. Test Results of EIRP and Radiated Test

<CP-OFDM>
NR n7 / 5MHz (Average) (GT - LC = 2.55 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset | Power (dBm) | Power (Watts) | EIRP(dBm) EIRP(W)
Lowest 1 1 22.45 0.1758 25.00 0.3163
Middle QPSK 1 1 22.38 0.1730 24.93 0.3112
Highest 1 1 22.25 0.1679 24.80 0.3020
Lowest 1 1 21.84 0.1528 24.39 0.2748
Middle 16QAM 1 1 21.82 0.1521 24.37 0.2736
Highest 1 1 21.63 0.1456 24.18 0.2619
Lowest 1 1 20.23 0.1055 22.78 0.1897
Middle 64QAM 1 1 20.39 0.1094 22.94 0.1968
Highest 1 1 20.13 0.1031 22.68 0.1854
Lowest 1 1 17.09 0.0512 19.64 0.0921
Middle 256QAM 1 1 17.15 0.0519 19.70 0.0934
Highest 1 1 16.98 0.0499 19.53 0.0898
Limit EIRP < 2W Result PASS
NR n7 / 10MHz (Average) (GT - LC = 2.55 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset | Power (dBm) | Power (Watts) [ EIRP(dBm) EIRP(W)
Lowest 1 1 22.42 0.1746 24.97 0.3141
Middle QPSK 1 1 22.40 0.1738 24.95 0.3127
Highest 1 1 22.22 0.1668 24.77 0.3000
Lowest 1 1 22.01 0.1589 24.56 0.2858
Middle 16QAM 1 1 21.81 0.1518 24.36 0.2729
Highest 1 1 21.69 0.1476 24.24 0.2655
Lowest 1 1 20.53 0.1130 23.08 0.2033
Middle 64QAM 1 1 20.18 0.1043 22.73 0.1875
Highest 1 1 20.20 0.1048 22.75 0.1884
Lowest 1 1 17.07 0.0510 19.62 0.0917
Middle 256QAM 1 1 17.09 0.0512 19.64 0.0921
Highest 1 1 16.99 0.0501 19.54 0.0900
Limit EIRP < 2W Result PASS
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NR n7 / 15MHz (Average) (GT - LC = 2.55 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset | Power (dBm) | Power (Watts) | EIRP(dBm) EIRP(W)
Lowest 1 1 22.56 0.1804 25.11 0.3244
Middle QPSK 1 1 22.54 0.1795 25.09 0.3229
Highest 1 1 22.36 0.1722 24.91 0.3098
Lowest 1 1 21.95 0.1567 24.50 0.2819
Middle 16QAM 1 1 22.06 0.1607 24.61 0.2891
Highest 1 1 21.82 0.1521 24.37 0.2736
Lowest 1 1 20.31 0.1074 22.86 0.1932
Middle 64QAM 1 1 20.43 0.1105 22.98 0.1987
Highest 1 1 20.41 0.1100 22.96 0.1977
Lowest 1 1 17.08 0.0511 19.63 0.0919
Middle 256QAM 1 1 17.17 0.0522 19.72 0.0938
Highest 1 1 16.95 0.0496 19.50 0.0892
Limit EIRP < 2W Result PASS
NR n7 / 20MHz (Average) (GT - LC = 2.55 dB)
RB Conducted EIRP
Channel Mode
Size Offset | Power (dBm) | Power (Watts) | EIRP(dBm) EIRP(W)
Lowest 1 1 22.40 0.1738 24.95 0.3127
Middle QPSK 1 1 22.55 0.1799 25.10 0.3236
Highest 1 1 22.27 0.1687 24.82 0.3034
Lowest 1 1 21.95 0.1567 24.50 0.2819
Middle 16QAM 1 1 22.09 0.1619 24.64 0.2911
Highest 1 1 21.81 0.1518 24.36 0.2729
Lowest 1 1 20.30 0.1072 22.85 0.1928
Middle 64QAM 1 1 20.43 0.1105 22.98 0.1987
Highest 1 1 20.17 0.1040 22.72 0.1871
Lowest 1 1 17.01 0.0503 19.56 0.0904
Middle 256QAM 1 1 17.16 0.0520 19.71 0.0936
Highest 1 1 16.92 0.0493 19.47 0.0886
Limit EIRP < 2W Result PASS
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<DFT-s-OFDM>

NR n7 / 5BMHz (Average) (GT - LC = 2.55 dB)
RB Conducted EIRP
Channel Mode -

Size | Offset | Power (dBm) | Power (Watts) | EIRP(dBm) EIRP(W)
Lowest 1 23 23.73 0.2361 26.28 0.4247
Middle P1/2 BPSK 1 23 23.52 0.2250 26.07 0.4046
Highest 1 23 23.40 0.2188 25.95 0.3936
Lowest 12 6 23.67 0.2329 26.22 0.4188
Middle QPSK 12 6 23.45 0.2214 26.00 0.3982
Highest 12 6 23.52 0.2250 26.07 0.4046
Lowest 1 1 22.92 0.1959 25.47 0.3524
Middle 16QAM 1 1 22.71 0.1867 25.26 0.3358
Highest 1 1 22.68 0.1854 25.23 0.3335
Lowest 1 1 21.21 0.1322 23.76 0.2377
Middle 64QAM 1 1 21.09 0.1286 23.64 0.2313
Highest 1 1 21.17 0.1310 23.72 0.2356
Lowest 1 1 19.05 0.0804 21.60 0.1446
Middle 256QAM 1 1 19.08 0.0810 21.63 0.1456
Highest 1 1 18.98 0.0791 21.53 0.1423

Limit EIRP < 2W Result PASS

NR n7 / 10MHz (Average) (GT - LC = 2.55 dB)
RB Conducted EIRP
Channel Mode -

Size | Offset [ Power (dBm) | Power (Watts) | EIRP(dBm) EIRP(W)
Lowest 25 12 23.88 0.2444 26.43 0.4396
Middle P1/2 BPSK 25 12 23.71 0.2350 26.26 0.4227
Highest 25 12 23.71 0.2350 26.26 0.4227
Lowest 25 12 23.84 0.2422 26.39 0.4356
Middle QPSK 25 12 23.64 0.2313 26.19 0.4160
Highest 25 12 23.72 0.2356 26.27 0.4237
Lowest 1 1 22.92 0.1959 25.47 0.3524
Middle 16QAM 1 1 22.85 0.1928 25.40 0.3468
Highest 1 1 22.76 0.1888 25.31 0.3397
Lowest 1 1 21.25 0.1334 23.80 0.2399
Middle 64QAM 1 1 21.30 0.1349 23.85 0.2427
Highest 1 1 21.07 0.1280 23.62 0.2302
Lowest 1 1 18.94 0.0784 21.49 0.1410
Middle 256QAM 1 1 19.10 0.0813 21.65 0.1463
Highest 1 1 18.96 0.0788 21.51 0.1416

Limit EIRP < 2W Result PASS
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NR n7 / 15MHz (Average) (GT - LC = 2.55 dB)
RB Conducted EIRP
Channel Mode -

Size | Offset | Power (dBm) | Power (Watts) | EIRP(dBm) EIRP(W)
Lowest 1 77 23.96 0.2489 26.51 0.4478
Middle P1/2 BPSK 1 77 23.55 0.2265 26.10 0.4074
Highest 1 77 23.54 0.2260 26.09 0.4065
Lowest 1 77 23.91 0.2461 26.46 0.4426
Middle QPSK 1 77 23.61 0.2297 26.16 0.4131
Highest 1 77 23.52 0.2250 26.07 0.4046
Lowest 1 1 23.03 0.2010 25.58 0.3615
Middle 16QAM 1 1 23.13 0.2056 25.68 0.3699
Highest 1 1 22.83 0.1919 25.38 0.3452
Lowest 1 1 21.41 0.1384 23.96 0.2489
Middle 64QAM 1 1 21.38 0.1375 23.93 0.2472
Highest 1 1 21.13 0.1298 23.68 0.2334
Lowest 1 1 19.03 0.0800 21.58 0.1439
Middle 256QAM 1 1 19.11 0.0815 21.66 0.1466
Highest 1 1 18.91 0.0779 21.46 0.1400

Limit EIRP < 2W Result PASS

NR n7 / 20MHz (Average) (GT - LC = 2.55 dB)
RB Conducted EIRP
Channel Mode -

Size | Offset [ Power (dBm) | Power (Watts) | EIRP(dBm) EIRP(W)
Lowest 50 25 23.95 0.2484 26.50 0.4467
Middle PI/2 BPSK 50 25 23.80 0.2399 26.35 0.4316
Highest 50 25 23.68 0.2334 26.23 0.4198
Lowest 50 25 23.99 0.2507 26.54 0.4509
Middle QPSK 50 25 23.77 0.2383 26.32 0.4286
Highest 50 25 23.71 0.2350 26.26 0.4227
Lowest 1 1 22.98 0.1987 25.53 0.3573
Middle 16QAM 1 1 23.01 0.2000 25.56 0.3598
Highest 1 1 22.83 0.1919 25.38 0.3452
Lowest 1 1 21.31 0.1353 23.86 0.2433
Middle 64QAM 1 1 21.48 0.1407 24.03 0.2530
Highest 1 1 21.22 0.1325 23.77 0.2383
Lowest 1 1 18.96 0.0788 21.51 0.1416
Middle 256QAM 1 1 19.08 0.0810 21.63 0.1456
Highest 1 1 18.66 0.0735 21.21 0.1322

Limit EIRP < 2W Result PASS
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Radiated Spurious Emission

EN-DC 5-n7
EN-DC 5_n7/20MHz / 1RB1
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
5002 -55.80 -25 -30.80 -50.24 -66.55 1.95 12.70 H
7500 -46.58 -25 -21.58 -47.58 -55.71 2.17 11.30 H
10008 -49.11 -25 -24.11 -52.11 -57.87 243 11.20 H
H
H
H
Lowest
5004 -55.87 -25 -30.87 -50.44 -66.62 1.95 12.70 Y,
7500 -46.88 -25 -21.88 -48.01 -56.01 2.17 11.30 Y,
10008 -50.08 -25 -25.08 -52.4 -58.84 2.43 11.20 Y,
\%
\%
\Y,
5052 -56.17 -25 -31.17 -50.76 -66.98 1.96 12.76 H
7578 -48.17 -25 -23.17 -48.74 -57.23 2.22 11.28 H
10107 -49.32 -25 -24.32 -52.27 -58.00 2.47 11.16 H
H
H
H
Middle
5050 -55.29 -25 -30.29 -49.86 -66.09 1.96 12.76 Y,
7578 -42.28 -25 -17.28 -43.07 -51.34 2.22 11.28 Y,
10107 -48.59 -25 -23.59 -50.96 -57.27 2.47 11.16 Y,
Y,
Y,
\%
TEL : 886-3-327-3456 Page Number 1 B2-10f3
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EN-DC 5_n7/20MHz / 1RB1

Frequency EIRP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5100 -55.04 -25 -30.04 -49.78 -65.90 1.96 12.82 H
7656 -48.84 -25 -23.84 -49.36 -57.83 2.28 11.27 H
10206 -48.97 -25 -23.97 -51.86 -57.57 2.52 11.12 H
H
H
H
H
Highest
5100 -55.95 -25 -30.95 -50.54 -66.81 1.96 12.82 Y,
7650 -42.01 -25 -17.01 -42.73 -51.01 2.28 11.27 Y,
10206 -49.85 -25 -24.85 -52.26 -58.45 2.52 11.12 \Y,
Y,
Y,
\Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Page Number

1 B2-20of 3




seamancas. FCC RADIO TEST REPORT

Report No. : FG012201-11

EN-DC 66-n7
EN-DC 66_n7 /20MHz / 1RB1
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble Txgr:i?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
5102 -56.06 -25 -31.06 -50.81 -66.92 1.96 12.82 H
7650 -49.31 -25 -24.31 -49.83 -58.31 2.28 11.27 H
10206 -49.34 -25 2434 | -52.23 -57.94 2.52 11.12 H
H
H
H
H
Highest
5102 -56.04 -25 -31.04 -50.63 -66.90 1.96 12.82 Y,
7650 -41.04 -25 -16.04 -41.76 -50.04 2.28 11.27 Y,
10206 -49.82 -25 -24.82 -52.23 -58.42 2.52 11.12 Y,
\%
\Y,
\Y,
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

——THE END——
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